00000 O 0 O MENU BACK

NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 [5313 2301 000 AssyR TIRE 1 ]16><7.00-8 AL-1 2PR

1-1 15313 2302 000 Assy WHEEL ASSY 1 |

1-2 | 5304 2301 100 TIRE 1 ]16><7.00-8 AL-1 2PR

1-3 | 4201 2543 000 TUBE 1 [16>=<7.00-8

1-4 [ A110 0108 016 BOLT 6 |M8><16

1-5 | H301 0108 001 NUT 6 (M8
2 15313 2306 000 AssyL TIRE 1 |16><7.00-8 AL-1 2PR

2-1 15313 2302 000 Assy WHEEL ASSY 1 |

2-2 [ 5304 2301 100 TIRE 1 |16><7.00-8 AL-1 2PR

2-3 | 4201 2543 000 TUBE 1 [16><7.00-8

2-4 | A110 0108 016 BOLT 6 |M8><16

2-5 | H301 0108 001 NUT 6 (M8
3 | F114 0112 025 A BOLT 8 [M12><25
4 15313 2305 000 CAP 2

CM220 25 05/12/19
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